(ND) Montagehandleiding
@ Montageanleitung
Fitting instruction
® Instruction de montage
@ Instrucciones de montaje
(DK) Montagevejledning
Monteringsveiledning
@ Monteringshandledning
@ Asennusohje

® Istruzioni di montaggio
(C2) Navod k montazi

Instrukcja montazu

® Szerelési utasitas

Partnr.: 036573

SKODA SUPERB

N
M 03/2008 —= 05/2015

SKODA SUPERB Combi

N/
M 03/2008 —= 05/2015

Ball code: 99.4085-2740

*
Moo
* *
* *
* g K

EC 94/20
e4 00-3849

Type number: 036573

2285 kg

-0

1795 kg

i

75 kg

D

waarde
value
Wert
valeur

(c) ACPS Automotive

Date: 19-04-2021
Rev. nr. 05

12110 [10.9]

Oris

Y AC PS

113




Meegeleverde onderdelen Medfelgende komponenter
Mitgelieferte Befestigungsteile Vedlagt festemateriell
Provided parts Medféljande komponenter
Mukana tulevat osat

Materiel de fixation joint
Piezas incluidas

Componenti forniti a corredo
Dodané upevnovaci dily
Dostarczone czgsci wymienn
Altalunk biztositott alkatrészek

bolt size Quality Quantity Spanner
ﬁ:[,‘:::j[:]]
E M12x110 10.9 19
% M10x30 10.9 17
&) 2xM12c.10 )

X

Oris

Y AC PS

DETAIL1

DETAIL 2

1

-1Nm-

2113




@ De tussenruimte conform supplement VI, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen.

(D> Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.

The clearance specified in appendix VII, diagram 30 of guideline 94/20/EC must be guaranteed.

® La zone de dégagement doit étre garantie conformément a I'annexe VII, illustration 30 de la directive 94/20/CE.

® Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20.

Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EU.

@ Frirommet etter tillegg VII, figur 30 i direktiv 94/20/EEC skal overholdes.

@ Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

(FIN) Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

® Deve essere garantito lo spazio libero secondo l'allegato VII, figura 30 della direttiva 94/20/CE.

@ Volny prostor ve smyslu Pfilohy VII, obr. 30 Smérnice ¢. 94/20/ES musi byt zarucen.

Nalezy zagwarantowac wolng wysoko$¢ okreslong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zatgczniku nr VII.
@ A 94/20/EK iranyelv VII. mellékletében, a 30. abran a von6gdmb elhelyezése szamara eldirt szabad tér-adatokat biztositani kell.

™ 45%max,

max. 100 mm

N I

)
=
o 8
[%2] = X
o) [ S o =
292 3 £95 S
= 3
S o 8 T 9o -
t N < %d) 7]
. O = © @0 3 k4
£ in. 65 SIS z 2o E
£ ®© .
min. 29 M - 2e ST T = &£
S 2 o 3 g SoNg2
= o Yo ER R
c © 2 g n>2 0
T = 59C % < o 0O
> < = > 2 S E® 3 >
- S0 >S=ag 0 BEONE
i o S5 ®88x=cE5S973F
_ N 3 202 Q558358 022
I 20092880 =22Q9 ¢ E
e S ST + O g .= N =
< & o E T CHoo=0< g @
£ O»E NDO OF [CRRN
g| E s S25Ege =T g0 =
15 T 0 = o mmEQC(D‘—
ol S s o-cf2>=28 5= s O
i ‘6(DO®3~=.:.§59-5.-E
< s C 250808 yh=ET 2T g
€ El o EE S €2 533, c =
| El © g 0 © 0 53> O% —
i Sl S55-08882922 0
- vg-agwﬂ‘”Eq’cw‘wué‘
E=] T oxvso0 S0 0 >
T 0 = T ¢ O Q_O(U:
%(U=(U:OW(U@'U> z 2 ®©
mEBwQQ):.ﬁLDC_>\
o aETYso SN E
O Ng s = O = O
= -8 5 coo S %~ O %
=0 = 0 Qg 00 2L o o]
Do0o®mao>>3>waaz

?

Oris

Y A C PS

“Xew,0¢

75 min.

75 min.

Xew ,0e

3/13



@Voor het gebruik van deze trekhaak zijn de specificaties van de voertuigfabrikant

met betrekking tot het maximale trekgewicht en de kogeldruk bindend. Raadpleeg
Uw dealer voor het maximale trekgewicht wat Uw auto mag trekken, hierbij mogen
de specificaties van deze trekhaak niet overschreden worden.

Overbelasting (overschrijding van de specificaties) van deze trekhaak kan leiden tot
ernstige schade aan het voertuig en/of een breuk van de trekhaak.

In het uiterste geval kan een dergelijk overbelasting leiden tot het losraken van de
rijdende aanhanger, caravan of fietsendrager. Dit kan vervolgens op zijn beurt
mogelijk een zwaar of dodelijk letsel toebrengen aan personen in de directe
omgeving van de aanhanger, caravan of fietsendrager

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek in het product zoals
veroorzaakt door de schuld of door welk onoordeelkundig gebruik (o.a.

overbelasting) ook van de gebruiker of een persoon voor wie hij aansprakelijk is

(sect. 185, art. 2 N.B.W.).

Formule t.b.v. bepaling van de D-waarde:
max. aanhangwagengewicht (kg) x max. voertuiggewicht (kg)

981 - p N
max. aanhangwagengewicht (kg) + max. voertuiggewicht (kg)

1000 ~

X

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.

Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden
genomen.

Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden
toegevoegd.

Al onze producten worden gecontroleerd op compleetheid middels een weegcontrole
systeem.

Reclamaties met betrekking tot ontbrekende delen kunnen alleen geaccepteerd
worden indien deze gewichtscontrole sticker kan worden getoond.

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken
(volgens gegeven aanhaalmomenten).

Oris

Y AC PS

@ Im Falle der Benutzung einer Anhéngevorrichtung sind die Vorschriften des
Herstellers beziiglich der erlaubten maximalen Zuglast und der maximalen
senkrechten Kugelbelastung unbedingt einzuhalten. Fragen Sie Ihren
Fahrzeughersteller/lokalen Handler, wie grof3 die maximale Zuglast Ihres Autos ist.
Es ist verboten, die Vorschriften bezlglich der Anhangevorrichtung zu tbertreten.

Die Uberlastung der Anhéngevorrichtung (bzw. das Missachten der Vorschriften)
kann zu schweren Schadigungen des Fahrzeugs und/oder der Anhdngevorrichtung
fuhren.

Eine solche Uberlastung kann im Extremfall das LosreiRen der gezogenen
Einrichtung, also des Anhangers, des Wohnwagens oder der Fahrradhalterung zur
Folge haben. Dieses kann wiederum zu schweren oder tédlichen Verletzungen der
sich im ziehenden Fahrzeug befindlichen Personen und/oder sich auf dem Gelénde
aufhaltenden Unschuldigen fiihren.

ACPS Automotive kann nicht fir solche eventuellen Fehler des Produkts zur Verantwortung

gezogen werden, die durch falschen oder nicht bestimmungsgeméRen Gebrauch
(unter anderem Uberlastung) verursacht wurden, entweder durch den Nutzer oder
eine Person, fir die der Nutzer verantwortlich ist (Artikel 185, Absatz 2 N.B.W.).

Formel fiir D-Wert Ermittlung:
Max. Anhdngelast (kg) x Zul. Kfz.-Gesamtgewicht(kg) x 9.81 _ D (kN
Max. Anhangelast (kg) + Zul. Kfz.-Gesamtgewicht(kg) 1000 - B KN)

Die vom Fahrzeughersteller serienmaRig genehmigten Befestigungspunkte sind
eingehalten.

Nationale Richtlinien Gber die Anbauabnahmen sind zu beachten.

Diese Montage- und Betriebsanleitung ist den Kfz.-Papieren beizufiigen.

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem
Uberprift.

Im Falle fehlender Teile kdnnen wir der Bitte nach Nachlieferung nur entsprechen,
wenn auch der

Aufkleber, der die Gewichtskontrolle bestatigt, mit eingesandt wird.

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

4/13



Always refer to the instructions of the vehicle manufacturer relating to the
maximum Permissible towing weight and the maximum vertical ball loading when
using the towbar. Ask your vehicle manufacturer / local dealer about maximum
towing weights that apply to your vehicle and do not exceed values permitted for
the towbar.

Overloading of the towbar (i.e. non-observance of instructions) may lead to severe
damage to either the vehicle and/or the towbar itself.

In extreme cases overloading the towbar could result in the premature decoupling
of the equipment being towed, whether that be a trailer, box, caravan or bicycle
carrier. As a result this could also cause severe or fatal injuries to persons either
within the towing vehicle and/or innocent bystanders in the area at that time.

ACPS Automotive may not be held responsible for any defect of the product caused by
improper use or use other than the intended use (including overloading) by the
user or any person for whom the user is responsible (Article 185(2) of N.B.W.).

Formula for D-Value:
Max. trailerweight (kg) x Max. permissible weight towing vehicle (kg) , 9,81 _ D (kN
Max. trailerweight (kg) + Max. permissible weight towing vehicle (kg) * 1000 ~ (kN)

The fixing points specified as standard must be observed.
National guidelines concerning official approval of accessories must be observed.

These installation and operating instructions must be enclosed with the vehicle
papers.

All our products are controlled upon dispatch with a weight control system.
In the case of missing parts we can only accept a request of replacement with
the weight control sticker.

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Oris

Y AC PS

®Pour I'utilisation de I'attelage les instructions du constructeur du véhicule concernant

le poids tracté maximum et la charge verticale maximale de la boule de I'attelage
doivent étre observées obligatoirement. Demander au vendeur / distributeur local du
véhicule quel est le poids maximal tractable par votre véhicule et il est également
interdit d’excéder les valeurs admissibles par I'attelage.

La surcharge de I'attelage (c’est-a-dire I'inobservation des regles) peut endommager
sérieusement le véhicule et/ou I'attelage.

La conséquence d‘une telle surcharge pourrait étre la libération inattendue de
I'équipement tracté, donc de la remorque ou du support de bicyclette. Une telle
libération inattendue peut causer des blessures graves ou des blessures mortelles
aux personnes se trouvant dans le véhicule tracteur et/ou aux passants innocents se
trouvant sur les lieux.

ACPS Automotive ne saurait étre retenu responsable de dommages causés par un usage
incorrect ou par un usage différent de celui prévu (par exemple la surcharge), que ce

soit par I'utilisateur lui-méme ou par tout autre personne dont l'utilisateur est

responsable (Point 2 de I'Article 185 de N.B.W.).

Formule pour le calcul de la valeur D:
Poids max. de remorque (kg) x Max. poids permissible du véhicule tracteur (kg) ., 9,81

Poids max. de remorque (kg) + Max. poids permissible du véhicule tracteur (kg) * 1000 = D(kN)
Les points de fixations définis comme homologués doivent étre observés.

Les recommandations nationales concernant I'approbation officielle des accessoires
doivent étre prises en considération.

Ces instructions de montage et d’opération doivent étre jointes aux documents du
véhicule.

Lors de la livraison, nous contrdlons tous nos produits par pesage de I'attelage.
Dans le cas de piéce manquante, nous ne pouvons accepter une demande de supplément
qu’ avec l'étiquette certifiant le contrdle du poids.

Aprés 1000 km de traction, resserrer toute la boulonnerie aux couples prescrits.

5/13



® En caso de utilizar gancho de remolque, hay que observar obligatoriamente las

prescripciones del fabricante del vehiculo referentes al peso maximo permitido de
remolque y la carga maxima vertical de la bola. Pregunte al comerciante de la
marca/comerciante local de que cuanto es el peso remolcable maximo de su auto
y no traspase los valores permitidos en las prescripciones referentes al gancho de
remolque.

La sobrecarga del gancho de remolque (o sea la violacion de las prescripciones)
puede conllevar a un dafio grave del vehiculo y/o del gancho de remolque.

Este tipo de sobrecarga en casos extremos puede traer como resultado el
desprendimiento del dispositivo remolcado, o sea del carro de remolque, de la
caravana, o del portabicicletas. Y esto puede ocasionar lesiones graves o mortales
a las personas que estan en el vehiculo remolcador y/o a las personas inocentes
que estan en el area.

ACPS Automotive no asume responsabilidad de ningun tipo por error eventual del producto
causado por uso incorrecto o por no usarlo a lo que fue destinado (incluido la

sobrecarga), tanto por parte del usuario como de cualquiera persona bajo su
responsabilidad (parrafo 2 del articulo 185 del N.B.W.).

Foérmula para el calculo del valor D:
Peso maximo del coche del remolque (Kg) x Peso maximo permitido del vehiculo remolcador (Kg) X 9,81
Peso maximo del coche del remolque (Kg) + Peso maximo permitido del vehiculo remolcador (Kg) 7* 1000

= D (kN)

Hay que tener en cuenta las prescripciones de los puntos de fijacién estandarizado
determinado.

Hay que tener en cuenta las directivas nacionales referentes a la autorizacion oficial
de los accesorios.

A las instrucciones de instalacion y de funcionamiento hay que adjuntarlo a los
papeles del vehiculo.

En el transporte contolamos todos nuestros productos en un sistema de control de
peso.

En el caso de accesorios faltantes el pedido referente a su reemplazo sélo lo podemos
aceptar conjunto con la presentacion de la etiqueta adhesiva certificante del

control de peso.

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los
pares de apriete dados).

Oris

Y AC PS

Producentens forskrifter om maksimal tilladt treekvaegt og maksimal vertikal

belastning skal overholdes. Sparg bilproducenten/den lokale forhandler om den
maksimale traekveegt, der gaelder for Deres karetgj. De tilladte veerdier for
anhaengertraekket ma ikke overskrides.”

Overbelastning af treekkrogen (dvs. ikke-overholdelse af instruktionerne) kan fore
til alvorlige skader pa enten karetgjet og/eller selve traekkrogen.

| ekstreme tilfeelde kan overbelastning af treekkrogen medfere for tidlig afkobling af
det bugserede udstyr, f.eks. trailer, kasse, campingvogn eller cykelholder. Dette
kan ogsa forarsage alvorlige eller dadelige kvaestelser for personer, der opholder
sig enten i det bugserende kgretgj og/eller uskyldige tilskuere i omradet pa det
pageeldende tidspunkt.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle fejl i produktet, der opstar
som fglge af forkert eller anden uhensigtsmaessig brug (inkl. overbelastning) af brugeren
eller enhver person, som brugeren er ansvarlig for (artikel 185 (2) i NBW

Formel for beregning af D-vaerdien:
Max. anhaengervaegt (kg) x max. tilladte veegt af treekkeretgjet (kg) ,, 9,81

Max. anhaengervaegt (kg) + max. tilladte vaegt af treekkaretgjet (kg) X 3000 = D (kN)

De som standard angivne fastgerelsespunkter skal overholdes.

De officielle nationale retningslinier vedr. tilladelser skal overholdes.

Disse monterings- og driftsinstruktioner skal vedlaegges keretgjets officielle dokumenter.
Ved afsendelse kontrollerer vi alle vores produkter med vaegtkontrolsystem. Rekvirering
af manglende reservedele kan kun accepteres ved fremvisning af kontrolsedlen

fra veegtkontrolsystemet.

Det er ngdvendigt at efterspaende matrikkerne efter ca. 1000 km.

6/13



@Ved anvendelse av tilhengerfestet skal det tas hensyn til kjgretgyfabrikantens

forskrifter vedrgrende maksimal tauevekt og maksimalt vertikalt kulevekt.
Spar fabrikanten / merkeforhandleren om den maksimale tauevekten. Det er forbudt
a overskride forskriftene vedrgrende tilhengerfestet.

Overbelasting av tilhengervektet (eller forsemming av forskriftene) kan fare til
alvorlige skader av kjgretgyet og/eller tilhengerfestet.

| ekstreme tilfeller kan overbelastning resultere i at det tauete annlegget, altsa
trailer, campinvogn eller sykkeltrailer Igsrives fra kjgretoyet. Og dette kan faore til
alvorlige eller dadlige skader til personer sittende i den tauende bilen og/eller andre
uskyldige personer som oppholder seg i naerheten.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle produkfeil som framstar ifelge
uriktig bruk (blant annet overbelasting) av brukeren eller an annen persom som brukeren ar
ansvarlig for (artikkel 185 (2) i N.B.W.).

Formel for D-verdien:
Maks tilhengervekt (kg) x Maks. tillatt vekt for slepebilen (kg) X 9,81 D (kN
Maks tilhengervekt (kg) + Maks. tillatt vekt for slepebilen (kg) X 1000 = P (KN)

Det skal tas hensyn til festepunktene angitt som standard.

Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse av
tilbehgr.

Disse monterings- og driftsveiledninger skal vedlegges kjgreteyets dokumentasjon.
Ved transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet.
| tilfelle manglende bestanddeler er erstatningen bare mulig ved framvisning av etiketten

som attesterer vektkontrollen.

Det er ngdvendig & etterstramme alle bolter etter ca. 1000 km (i henhold til de
oppgitte tiltrekningsmomentene).

Oris

Y A C PS

(S) Kontrollera alltid anvisningarna av fordonets tillverkare betraffande om den

maximala tillatna vikt av sldpvagnen, samt maximala tillatliga vertikala vikt pa kulan
vid anvandning av dragkroken. Fraga fordonets tillverkaren / den lokala
aterforsaljare om dom maximala dragvikterna som galler for ditt fordon, och inte
Overstiga dom har varden, som &r tillatna for dragkroken.

Overbelastningen av dragkroken (dvs. att man inte féljer tillverkarens instruktioner)
kan leda till allvarliga skador av fordonet och/eller dragkroken.

| extrema fall, kan dverbelastningen av dragkroken leda till att utrustningen som
bogseras, oavsett om det &r en slapvagn, en lada, en husvagn eller en cykelhallare
lossnar.

Som ett resultat kan detta ocksa orsaka allvarliga eller dédliga skador pa personer.

ACPS Automotive kan inte hallas ansvarig for eventuella fel pa produkten, som orsakats
av felaktig anvandning, eller annan anvéndning an den avsedda anvandningen
(inklusive 6verlastning) av anvandaren, eller nagon person fér vilken anvandaren ar
ansvarig (artikel 185 (2) av N.B.W)).

Formeln for D-vardens berdkningen:
Max. vikt av sldpvagnen (kg) x Totalvikt av fordonet (kg) X 9,81 _
Max. vikt av sldpvagnen (kg) + Totalvikt av fordonet (kg) ~* 1000 ~

D (kN)

Dom monteringspunkterna, som ar féreskrivna som standard, maste bibehallas.

Dom nationala riktlinjerna, angaende officiell tillatelse av tillbehor, maste
bibehallas.

Dessa monterings- och anvandningsinstruktioner maste bifogas i fordonens
dokumenten.

Innan leverans kontrollerar vi alla vara produkter med hjélp av ett viktkontrollsystem.
| fall av franvarande bestandsdelarna, kan vi endast acceptera énskningar
om ersattning, om du framvisar etiketten, som intygar viktkontrollen.

Det ar nédvandigt att dra at bultarna igen efter ungefar 1000 km korning (enligt
angivna momentangivelser).

7/13



@Vetokoukkua kayttdessd on noudatettava auton valmistajan ohjeet koskien suurinta

sallittua vedettya painoa ja suurinta pystysuoraa kuulankantavuutta. Kysy
myyjaltasi paljonko sinun autosi suurin sallittu vedetty paino on, aléka rasita
vetokoukkua enemman kuin sallittu.

Vetokoukun ylirasitus, (eli asetusten rikkominen) johtaa auton ja/tai vetokoukun
vakavaan vaurioon.

Aésritapauksessa ylirasitus saattaa johtaa laitteen, eli perdvaunun, asuntovaunun tai
pyorénsaileikdn irrottautumiseen. Tdméa saattaa aiheuttaa vakavan loukkaantumisen
tai jopa kuoleman vetoautossa oleville henkilgille ja/tai alueella oleville syyttémille
henkiléille.

ACPS Automotiveia ei voi syyttaa tuotteen sellaisista mahdollisista vioista, jotka aiheultti
epanormaali tai asiaton kayttdé (muun muassa ylirasitus), joko kayttajan tai
sellaisen henkildn toimesta josta kayttéja on vastuussa (N.B.W. pykala 185.alio 2.).

Ajo-ominaisuuksien kannalta on noudatettava ajoneuvon valmistajan maarayksia
koskien perdavaunun rasitusta ja hinaajan painoa. Katso hinattavan peravaunun
enimmaispaino kasikirjasta tai auton rekisteriotteesta; vetokoukkua koskevia arvoja
ei saa ylittaa.

Laskelma D-mé&drén madarittelemiseen:
Perdvaunun enimmaispaino (kg) x Hinaavan ajoneuvon sallittu enimmaispaino (kg) = 9,81

Perdvaunun enimmaispaino (kg) + Hinaavan ajoneuvon sallittu enimmaispaino (kg) X 1000
Standardina noudatettava maariteltyja kiinnityskohtia.

Asennuksessa on noudatettava virallisia lisdvarusteiden asennusta koskevia
maarayksia.

Asennus ja huolto-ohjeet on hyva tallettaa ajoneuvon asiakirjoihin.

Toimituksen yhteydessé kaikki tuotteemme tarkistetaan
painontarkistusjarjestelmalla. Osien puuttuessa korvauspyynté otetaan vastaan vain

painontarkistuksen todistavan tarran esittdmisen jalkeen.

Tuhannen kilometrin jalkeen kiristys on tarkistettava.

Oris

Y A C PS

= D (kN)

D Quando si usa il dispositivo di traino fare sempre riferimento alle istruzioni del

costruttore dell’autoveicolo per quanto riguarda il peso massimo rimorchiabile ed il
peso massimo verticale sulla sfera. Informarsi presso il costruttore del veicolo o
presso il suo distributore locale sul peso massimo rimorchiabile del vostro veicolo e
non superare i valori ammessi per il dispositivo di traino.

Sovraccaricare il dispositivo di traino (o non osservare le istruzioni) pud danneggiare
il veicolo e/o il dispositivo stesso.

In casi estremi il sovraccarico del dispositivo di traino pud portare allo sganciamento
del traino (rimorchio, caravan o portabiciclette), con la conseguenza di causare gravi
danni alle persone trasportate e/o alle persone che potrebbero trovarsi nell’area
circostante in quel momento.

La ACPS Automotive non pu0 essere ritenuta responsabile per i danni causati da un uso diverso
o improprio del dispositivo di traino (incluso il sovraccarico) da parte dell’'utente o di
persona per la quale I'utente & responsabile (Articolo 185(2) dell’ N.B.W.).

Formula per il calcolo del valore D:
peso massimo rimorchio (kg) X peso massimo permesso veicolo rimorchiatore (kg) ., 9,81 _ D (kN
peso massimo rimorchio (kg) + peso massimo permesso veicolo rimorchiatore (kg) X~1000 = (kN)

Le prescrizioni sui punti di fissaggio definiti dal costruttore del veicolo sono rispettate.

Le norme nazionali per 'omologazione dei dispositivi di traino montati sui veicoli
debbono essere rispettate.

Le istruzioni di montaggio e di utilizzo del dispositivo di traino devono essere allegate
ai documenti del veicolo.

Tutti i nostri prodotti sono controllati al momento della spedizione con un sistema di
controllo peso.

In caso di parti mancanti si accettano richieste di sostituzione esclusivamente con
I'etichetta di controllo peso.

Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di traino.

8/13



@Pﬁ pouZivani tazného zafizeni vZdy dodrzujte pokyny vyrobce vozidla vztahujici se

na maximalni pfipustnou hmotnost soupravy a maximalni vertikalni zatizeni tazné
koule.

Informujte se u vyrobce/prodejce o maximalni hmotnosti nakladu tazeného Vasim
vozidlem a nikdy neprekracujte hodnoty pFipustné pro tazné zafizeni.

PretiZeni taZného zafizeni (tj. nedodrzovani predpistl) mizZe vést k téZkym Skodam
bud na vozidle a/nebo na tazném zafizeni.

V extrémnich pripadech miize takové pretizeni vést k odtrzeni tazeného privésu
(nakladniho nebo obytného), nebo nosice jizdnich kol. To by mohlo také zpusobit
vazné nebo smrtelné zranéni osob, at’ uz v tazném vozidle a/nebo mezi
kolemjdoucimi.

Firma ACPS Automotive nenese odpovédnost za pfipadné vady vyrobku zplsobené jeho
nespravnym pouZzitim nebo pouzitim na jiné, nez ur€ené ucely (v€etné pretizeni),
uzivatelem nebo osobou, za kterou je zodpovédny uzivatel (€l. 185 (2) NBW)).

Vzorec pro vypocet hodnoty D:
Max. hmotnost pfivésu (kg) x Max. pfipustna celkova hmotnost vozidla (kg) X9,81 = D (kN)

Max. hmotnost privésu (kg) + Max. pfipustna celkova hmotnost vozidla (kg) “* 1000 ~

Standardné predepsané body zakotveni se musi dodrzet.

Musi se dodrzet pfedpisy daného narodniho nafizeni ohledné ufedniho povoleni
doplnikd.

Tyto pfedpisy instalace a provozu musi byt v kazdém pripadé pfipojené
k dokumentdm vozidla.

Pfi dodavce jsou vSechny nase vyrobky kontrolované systémem pro kontrolu vahy.
V pfipadé doplnéni chybé&jiciho nahradniho dilu, Vasi Zadost na dodavku mame
moznost pfijmout pouze po prokazani nalepky o potvrzeni kontroly vahy.

Po ujeti zhruba 1000 km je nutno zkontrolovat a dotahnout vS§echny Srouby a matice
na vyse uvedené hodnoty utahovaciho momentu.

Oris

Y A C PS

W przypadku uzywania haka holowniczego nalezy zachowaé wymagania

producenta dotyczgce dopuszczalnej masy holowanej przyczepy i maksymalnego
pionowego obcigzenia zaczepu kulistego. Nalezy poinformowac sie u swojego
dealera samochodu ile wynosi maksymalna masa holowanej przyczepy i nie wolno
przekroczy¢ podanych wartosci dotyczgcych haka holowniczego.

Przecigzenie haka holowniczego (czyli naruszenie przepisow) moze spowodowaé
powazne uszkodzenie pojazdu i/lub haka.

W skrajnych przypadkach takie przecigzenie moze spowodowac uwolnienie sie
holowanego sprzetu, czyli przyczepy, przyczepy kempingowej, lub bagaznika
rowerowego. Moze to stac sie przyczyng powaznych lub $miertelnych obrazen
0s6b znajdujacych sie w holujgcym pojezdzie i/lub przypadkowych niewinnych
0s06b przebywajgcych w poblizu.

ACPS Automotive nie ponosi odpowiedzialnosci za jakiekolwiek btedy w produkcie,
spowodowane nieprawidtowym lub niewtasciwym uzyciem (w tym przecigzeniem)
haka przez uzytkownika lub osoby, za ktore uzytkownik jest odpowiedzialny
(N.B.W. artykut 185. ustep 2.).

Wzor obliczania wartosci D:
Maks. ciezar przyczepy (kg) x najwieksza dozwolona masa catkowita pojazdu holujgcego (kg) X 9,81 _ D (kN)
Maks. ciezar przyczepy (kg) + najwieksza dozwolona masa catkowita pojazdu holujgcego (kg) * 1000 ~

Nalezy zachowa¢ standardowo przypisane punkty mocowania.

Nalezy przestrzega¢ krajowych norm w zakresie pozwolen na akcesoria.
Niniejszg instrukcje montazu nalezy dotgczy¢ do dokumentdéw pojazdu.

Ppc_iczas transportu wszystkie produkty sprawdzamy za pomocg systemu kontroli
g?cféat:; .dotyczace uzupetnienia brakujgcych czesci przyjmujemy za okazaniem

winiety potwierdzajgcej kontrole ciezaru.

Po przejechaniu okoto 1000 km nalezy ponownie dokreci¢ $ruby i nakretki
odpowiednim momentem.

9/13



(® Avonéhorog hasznalata esetén a jarmi gyartdjanak a megengedett maximalis

vontatott sulyra és a maximalis fugg6leges gémbterhelésre vonatkoz6 elirasait
kotelezéen be kell tartani. Kérdezze meg gépjarmii-kereskeddjét/helyi

forgalmazéjat, mennyi az On autdja altal maximalisan vontathato suly és ilyenkor a 2. Demonteer de achterlichtunits d.m.v. 2 moeren welke zich achter de afdekdopjes
vonohorogra vonatkozé eléirasokat tilos tullépni. bevinden.
3. Demonteer de bumper:
Avqnéhorog’tl]lterht’alése (Yagyis az elbirasok megszegése) a gépjarmi és/vagy a Verwijder aan de onderzijde 6 schroeven (Combi: 4 schroeven).
vondhorog stlyos karosodasahoz vezethet. Verwijder in de linker en rechter wielkast 4 schroeven.

. . . o . . Verwijder t.p.v. de achterlichten 3 kunststof drukkers (Combi: 1 drukker en 1 schroef) .
Egy ilyen tulterhelés szélsbséges esetben a vontatott berendezest, tehat az Verwijder de bumper en maak de connectoren van de kentekenplaatverlichting los
utanfuto, lakokocsi vagy kerékpartarté elszabadulasat eredményezheti. Ez pedig 4 D t de bi b D komt t len! '
sulyos vagy halalos kimenetell sérilést okozhat a vontato jarmiben tartézkod6 - vemonteer de binnenbumper. Leze komt te vervalien: .
személyeknek és/vagy a teriileten tartozkodo vétlen nézelddéknek. 5. I\/.I.aak d.m.v. 2 moeren het hitteschild los zodat de bevestigingspunten beter bereikbaar

zijn.
Az ACPS Automotive nem vonhatd felelésségre a termék olyan esetleges hibaiért, amelyeket ~ 6. Verwijder t.p.v. de bevestigingsgaten “"A” de afdekstickers.
helytelen vagy nem rendeltetésszeri hasznalat okozott (tobbek kozétt tlterhelés), 7. Schuif de onderhaak zover mogelijk naar achteren in de sleufgaten van de
akar a felhasznald, akar olyan személy részérdl, akiért a felhasznalé felel6sséggel chassisbalken. Monteer t.p.v. de gaten “A” 4 boutenM10x30(10.9).
tartozik (N.B.W. 185. Cikk 2. bek.). 8. Zet de trekhaak vast. Hanteer hierbij de aanhaalmomenten zoals aangegeven op pagina 1.
9. Maak een uitsparing in de bumper volgens detail 1.
Ajarm( gyartoja altal a vontatasra, és a figgéleges terhelésre vonatkozdan kézoélt 10. Herplaats de onder punten 2 en 3 verwijderde onderdelen.
specifikaciénak a jarmd menettulajdonsagai szempontjabol dénté jelentésége van. 11. Monteer de stekkerdoosplaat volgens detail 2.
A gépkocsijahoz kapcsolhato utanfuto maximalis sulyat illetden lapozza fel az aut6 12. Monteer de kogel behuizing en stekkerdoosplaat t.p.v. de gaten “B” m.b.v. 2 bouten
f;lhas;zr:glm kﬁZlkotnyvet, '”?Vg Flggie‘r(lgtedelyet. bad talléoni M12x110(10.9), incl. sluitringen en stoverborgmoeren.
vontatoszerkezetre megadotl ertekeket nem szabad tullepni. 13.Zet de kogelbehuizing vast. Hanteer hierbij de aanhaalmomenten zoals aangegeven op
A D-érték szamitasahoz hasznalt képlet: pagina 1.
Az utanfut6 max. sulya (kg) x a vontaté jarmi megengedett maximalis sulya (kg) X9,81 = D (kN)
Az utanfuté max. sulya (kg) + a vontatd jarmi megengedett maximalis sulya (kg) ”* 1000
(> 036573 MONTAGEANLEITUNG
A szabvanyosként meghatarozott régzitési pontoktol eltérni nem lehet. 1. Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstdndigkeit Gberpriifen.
Im Bereich der Befestigungspunkte den Unterbodenschutz entfernen.
A tartozékok hatosagi jovahagyasara vonatkozé nemzeti iranyelveket be kell tartani. 2. Die Riicklichter demontieren: 2 Muttern hinter den Abdichtungen.
) Lo . . . T L 3. Den StofRféanger demontieren:
Ajelen szerelési és Uzemeltetési utasitast csatolni kell a jarmd okmanyaihoz. 6 Schrauben an der Unterseite entfernen (Combi: 4 Schrauben) .
. . . o . P o o . Im linken und rechten Radschutzkasten 4 Schrauben demontieren.
Feladas utan valamennyi termékunket sulyellendrzG rendszerrel allitjuk be. Hianyzo 3 Kunststoffdruckknopfe an den Ricklichtern entfernen (Combi: 1 kunststoffdruckknopf und
allfatrész esetén, csak a sUIyeI!ené')rzéS megtbrr‘[éptc’ét igazolé matrica ellenében all 1 Schraube) *
modunkban eleget tenni a potiasra vonatkozo keresnek. Den Stoffanger demontieren und die Kontaktleisten der Nummernschildbeleuchtung I6sen.
A csavarokat és a csavaranyakat 1000 kilométerenként, Ujra kell hiizni a megadott 4. Den Innenstof3fanger demontieren. Der Innenstof3fanger wird nicht mehr benétigt.
nyomatékértékkel. 5. Das Hitzeschild l6sen (2 Muttern) zo dal} die Befestigungspunkte besser zu erreichen sind.
6. An den Léchern ,A” die Aufkleber entfernen.
7. Den Quertrager soweit wie mdéglich hinterwérts in Langléchern der Chassisrahmen
schieben. 4 Schrauben M10x30(10.9) an den Ldchern ,A” montieren.
8. Die Anhangevorrichtung festziehen. Handhaben Sie hierbei die Anzugsmomente gemaf
Seite 1.
9. Einen Ausschnitt im StoR3fanger gemafR Detail 1 vornehmen.
10. Alle in Punkt 2 und 3 entfernten Teile wieder montieren.
11. Die Steckdosenhalteplatte gemafd Detail 2 montieren.
12. Die Kugelaufnahme und Steckdosenhalteplatte mit zwei Schrauben M12x110(10.9),

D)
1.

036573 MONTAGEHANDLEIDING
Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen.
Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

Unterlegscheiben und selbstsichernden Muttern an den Léchern “B” montieren.

13. Die Kugelaufnahme festziehen. Handhaben Sie hierbei die Anzugsmomente gemaR Seite 1.
10/13

Oris

Y A C PS



036573 FITTING INSTRUCTIONS

1.

@

No ok

8.
9.

Unpack the towing bracket and check its contents against the parts list. If

necessary, remove the underseal from around the fitting points of the luggage compartment/
frame members.

Dismount the rearlights: 2 nuts behind the covercaps.

Dismount the bumper:

Remove 6 screws at the lower side (Combi: 4 screws).

Remove 4 screws at the LH and RH wheel arches.

Remove 3 synthetic push buttons at the rearlights (Combi: 1 push button and 1 screw).
Remove the bumper and loosen the connectors of the registration plate lightning.
Dismount the inside bumper. The inside bumper will no longer be used.

Loosen the heatshield (2 nuts) for a better reach of the fitting points.

Remove the stickers at the holes “A”.

Slide the crossbar as far as possible backwards into the slotted holes of the frame
members. Mount 4 M10x30(10.9) bolts at the holes “A”.

Attach the towbar. Use the tightening tolerances as shown on page 1.

Make a recess in the bumper according the detail 1.

10. Replace all removed parts mentioned in point 2 and 3.

1.

Mount the socket plate as shown in detail 2.

12.Mount the ball housing and socket plate at the holes “B” using 2 M12x110(10.9) bolts,

plain washers and lock nuts.

13. Attach the ball housing. Use the tightening tolerances as shown on page 1.

(P> 036573 DESCRIPTION DU MONTAGE

1.

Séparer les différents éléments d’attelage et vérifier le contenu par rapport a la liste de
pieéces. Si nécessaire, enlever le mastic de protection autour des points de fixation du coffre
et des longerons du chéssis.

Démonter les feux arriéres: 2 écrous au dessous des bouchons.

Démonter le pare-chocs:

Enlever 6 vis au dessous du pare-chocs (Combi: 4 vis).

Enlever 4 vis dans le logement de roue de droite et de gauche.

Enlever 3 poussoirs plastiques au niveau des feux arrieres (Combi: 1 poussoir et 1 vis).
Enlever le pare-chocs et défaire les connecteurs d’éclairage de la plaque d'immatriculation.
Démonter le pare-chocs intérieur. Le pare-chocs intérieur ne sera pas réutilisé.

Défaire I'écran thermique (2 écrous) de telle sorte que les points de fixation soient plus
facilement atteignables.

Enlever I'autocollant au niveau des trous “A”.

Glisser 'attelage aussi loin en arriére que possible dans les trous oblongs des longerons
du chassis. Monter 4 boulons M10x30(10.9) au niveau des trous ,A”.

Fixer I'attelage. Utiliser les couples de serrage conformément a la page 1.

Découper le pare-chocs suivant le détail 1.

. Remonter toutes les parties enlevées aux points 2 et 3.
. Monter le support de prise suivant le détail 2.
. Monter le support de boule et le support de prise au niveau des trous “B” a I'aide des 2

boulons M12x110(10.9), des rondelles plates et des écrous freins.

. Fixer le support de boule. Utiliser les couples de serrage conformément a la page 1.

Oris

Y A C PS

®
1.

ok

1.

wn

Nook

036573 INSTRUCCIONES DE MONTAJE

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede,
retirar el pegamento existente en los puntos de sujeccion.

Desmonte las lamparas posteriores: 2 contratuercas detras de los tapones protectores.
Desmonte el parachoques:

Quite los 6 tornillos en la parte inferior. (Combi: 4 tornillos).

Quite los 4 tornillos en los pasos de las ruedas de la parte izquierda y derecha.

Quite los 3 botones sintéticos de presion en las lamparas traseras. (Combi: 1 boton de
presion y 1 tornillo).

Quite el parachoques y afloje las conexiones del alumbramiento de la matricula.

Desmonte el parachoques interior. Al parachoques interior ya no lo vamos a necesitar mas.
Afloje la pantalla térmica (2 contratuercas) en interés de poder acceder mejor a los puntos de
fijacién.

Quite las etiquetas adhesivas en los huecos “A”.

Deslice el cuerpo del gancho de remolque hacia atras en los huecos del soporte del chasis,
hasta que sea posible. Monte 4 tornillos M10x30(10,9) en los huecos “A”.

Fijar el gancho de remolque. Aplicar para eso los pares de apriete segun la pagina 1.
Recorte el parachoques segun muestra la figura 1.

. Restituya todos los accesorios que quitd en los puntos 2 y 3.
. Monte soporte para el Kit Eléctrico segun muestra la figura 2.
.Monte el revestimiento de la bola de remolque y el soporte para el Kit Eléctrico a los

agujeros “B” utilizando 2 tornillos M12x110 (10.9), arandelas planas y contratuercas
de seguridad.

. Fijar el revestimiento de la bola. Aplicar para eso los pares de apriete segun la pagina 1.

036573 MONTAGEVEJLEDNING

Fjern de dele og monteringsmaterialer, der sidder pa treekkrogen. Eventuelt kit pa
fastgarelsespunkterne fiernes.

Afmonter baglygteenhederne: 2 mgtrikker bag daekpropperne.

Afmonter kofangeren:

Fjern 6 skruer pa undersiden. (Stationcar: 4 skruer).

Fjern 4 skruer ved venstre og hgjre hjulkasse.

Fjern 3 syntetiske trykknapper ved baglygteenhederne. (Stationcar: 1 trykknap og 1 skrue).
Fjern kofangeren og lasn nummerpladebelysningens forbindelser.

Afmonter inderkofangeren. Der bliver ikke brug for inderkofangeren fremover.

Lasn varmeskjoldet (2 meatrikker) for bedre at kunne na faestggrelsespunkterne.

Fjern klistermaerkerne ved hullerne “A”.

Lad tveervangen glide sa langt som muligt bagud i chassisvangernes aflange huller, indtil
mggligt.

Monter 4 bolte M10x30 (10,9) ved hullerne “A”.

Fastger tvaervangen. Folg tilspaendingsmomenterne pa side 1.

Lav en udskeering i kofangeren iflg. fig. 1.

. Seet alle dele pa plads, som blev fjernet i punkterne 2 og 3.
. Monter stikdasepladen ifelge fig. 2.
. Monter treekkuglehuset og stikdasepladen i hullerne “B” vha. 2 stk. M12x110 (10.9) bolte,

planskiver og kontrameatrikker.

. Fastger traekkuglehuset. Fglg tilspaendingsmomenterne pa side 1.

11/13



(Y 036573 MONTERINGSVEILEDNING

1.

2.

W

&

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne 1.

seg pa festepunktene.

Demonter de bakre lampene: 2 muttere bak dekslene.

Demonter stgtfangeren:

Fjern de 6 boltene underfra. (Kombi: 4 bolter).

Fjern de 4 boltene fra den venstre og hayre hjulkassen.

Fjern de 3 plastknappene ved de bakre lampene. (Kombi: 1 knappe og 1 bolt).
Fjern statfangeren og lgsne pa bilskiltbelysningens kontakter.

Demonter stgtfangerinnlegget. Stgtfangerinnlegget trenger du ikke lenger.
Lasne pa varmeskjoldet (2 muttere) for a fa bedre plass ved festepunktene.
Fjern teipene fra hullene ,A”.

Gli tilhengerfestet bakover helt inn i de forlengete hullene pa chassisvangen.
Monter 4 stykker M10x30 (10,9) bolter ved hullene ,A”.

Skru fast tilhengerfestet. Bruk de tiltrekningsmomentene som er oppgitt pa side 1.
Lag en utsparing i stagtfangeren i henhold til bilde i detail 1.

. Sett alle delene som ble fiernet under punkt 2 og 3 tilbake pa plass.
. Monter kontaktholderen i henhold til bilde i detail 2.
. Monter kuleholderen og kontaktholderen ved hullene “B” ved hjelp av 2 stykker M12x110

(10.9) bolter, flate tetningsskiver og lasemuttere.

. Skru fast kuleholderen. Bruk de tiltrekningsmomentene som er oppgitt pa side 1.

036573 MONTERINGSINSTRUKTION

2.
3.

No ok

10.

1.

12.

13.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behévs (1D

tag bort underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.
Montera av baklyktorna: 2 skruvmuttrarna, som finns bakom tackhuvarna.

Montera av stotfangaren:

Ta bort dom 6 skruvarna som finns vid undre delen (Combi: 4 skruvar).

Ta bort dom 4 skruvarna, som finns pa hjulhuset, vid den hégra och vanstra sidan.

Ta bort dom 3 clipsen, som finns vid baklyktorna. (Combi: 1 clips och en skruv).

Ta bort stétfangaren, lossa sedan kopplingarna av registreringsskyltens belysningen.
Montera av inlagget av stétfangaren. Inlagget av stétfangaren kommer ej att anvandas mer.
Lossa varmeskolden (2 skruvmuttrarna), till forman fér att monteringspunkterna skulle uppnas
|attare.

Ta bort klister-etiketterna, som finns vid borrhalen ,A”.

Skjut in dragbalken bakat sa langt som det ar méjligt, i dom slitsade halen | chassibalken.
Montera dom 4 skruvarna M10x30(10,9), vid borrhalen ,A”.

Satt fast dragbalken. Anvand harvid atdragningsmomenten pa sidan 1.

Gora en inristning i stotfangaren, enligt teckningen 1.

. Placera tillbaka samtliga bestandsdelar, som réjades undan vid raderna 2 och 3.
. Montera kontakthallaren, enligt markerad pa teckningen 2.
. Montera huset till kulan samt kontakthallaren vid halen “B” med hjalp av 2 skruvar M12x110

(10.9) samt brickor och sékerhetsmuttrarna.

. Séatt fast huset till kulan. Anvand hérvid atdragningsmomenten pa sidan 1.

Oris

Y A C PS

1.

036573 ASENNUSOHJEET

Pura vetokoukku pakkauksesta ja tarkista listasta, ettd asennuksessa tarvittavat osat
I8ytyvat. Irrota alustansuojus tarvittaessa kiinnityskohdista.

Irrota takavalot: 2 mutteria suojakorkkien alla.

Irrota puskuri:

Poista 6 ruuvia alhaalta. (Combi: 4 ruuvia).

Poista 4 ruuvia vasemmalta ja oikealta puolelta pydrénkaarista.

Poista 3 muovista painonappia takavaloista. (Combi: 1 painonappi ja 1 ruuvi).
Poista puskuri ja 16ys&a rekisterikilven valon pistokkeet.

Irrota sisapuskuri. Sitd ei timéan jalkeen tarvita.

Léysaa lampdsuojalevy (2 mutteria), jotta pddset paremmin kasiksi kiinnityspisteisiin.
Poista tarrat rei'ista “A”.

Sujauta vetokoukku taaksepain alustapidikkeiden pidennetyihin reikiin, niin pitkalle kuin
mahdollista.

Asenna 4kpl M10x30 -ruuveja (lujuusluokka 10.9) reikiin “A”.

Kiinnitd vetokoukku. Kayta sivulla 1 ilmoitettua kiristysmomenttia.

Tee syvennys puskuriin kuvan mukaisesti.

Asenna kaikki kohdissa 2 ja 3 poistetut osat takaisin paikoilleen.

Asenna pistokkeenpitolevy kuvan 2 mukaisesti.

Asenna vetokuulan tuki ja pistokkeenpitolevy rei’istd “B” kayttamalla 2 M12x110 (10.9) -
ruuvia, litteita alusrenkaita ja turvamuttereita.

Kiinnité vetokuulan tuki. Kayté sivulla 1 ilmoitettua kiristysmomenttia.

036573 ISTRUZIONI DI MONTAGGIO

Aprire I'imballaggio della struttura di traino e controllare il contenuto a fronte dell’elenco
componenti. Se necessario, rimuovere il mastice di protezione intorno ai punti di
fissaggio.

Smontare le luci posteriori: 2 dadi sotto la copertura.

Smontare il paraurti:

Togliere 6 viti nella parte inferiore. (Familiare: 4 viti).

Togliere 4 viti nel parafango sinistro e destro.

Togliere 3 bottoni a pressione sulle luci posteriori. (Familiare: 1 bottone a pressione e 1
vite).

Togliere il paraurti e staccare i connettori della luce targa

Smontare il paraurti interno, che non sara piu riutilizzato..

Staccare la lamiera paracalore (2 dadi) per meglio raggiungere | punti di fissaggio.
Togliere I'adesivo dai fori “A”.

Inserire la traversa posteriormente nei fori scanalati del telaio. Montare con 4 bulloni
M10x30(10.9) bolts ai fori “A”.

Fissare la struttura di traino serrando i bulloni alle coppie di serraggio indicata a pagina 1.
Eseguire un intaglio nel paraurti conformemente al disegno 1.

. Rimontare tutti i pezzi precedentemente smontati nei punti 2 e 3.
. Montare il portapresa come indicato nel dettaglio 2.
. Montare il supporto della sfera ed il portapresa nei fori “B”, utilizzando 2 bulloni

M12x110 (10.9), rondelle piatte e dadi autobloccanti.

. Fissare il supporto della sfera di traino, applicando la coppia di serraggio indicata a pagina

1.

12/13



(€2036573 NAVOD K MONTAZI

1.

No ok

8.
9.
10.
1.
12

13.

Podle pfilozeného seznamu zkontrolovat jednotlivé sou€asti tazného zafizeni.
Pokud je to nezbytné, odstranit ze sty¢nych bodu v zavazadlovém prostoru
ochranny prostfedek.

Odmontujte zadni svétla: 2 matice za krycimi CepiCkami.

Odmontujte naraznik:

Odstrarite 6 Sroubll ze spodku. (Kombi: 4 Srouby).

Odstrarite 4 Srouby z podbéh(i na levé i pravé strané.

Odstranite 3 tla€itka z umélé hmoty u zadnich svétel. (Kombi: 1 tlaCitko a 1 Sroub).
Odstrarite naraznik a uvolnéte konektory pro osvétleni poznavaci znacky.
Odmontujte naraznikovou viozZku. V budoucnu uz ji nebudete potfebovat.

Uvolnéte tepelny stit (2 matice) abyste se snadnéji dostali k montaznim boddm.
Odstrarite nalepky u otvord ,A”.

Nasunite téleso tazného haku smérem dozadu, do prodlouzenych otvorl podvozkovych
drzaki, az dokud je to mozné. Namontujte 4 Srouby M10x30 (10,9) k otvoriim ,A”.
Namontujte taznou ty&. Pouzijte kroutici momenty uvedené na strané 1.

Pfipravte nafez na narazniku na zakladé vykresu €islo 1.

Dejte zpét vSechny soucastky odstranéné v bodech Cislo 2 a 3.

Pfipevnéte drzak zasuvky jak je znazornéno na detailu €.2.

. Pfipevnéte kryt koule a drzak zasuvky do otvord “B” pouzitim dvou Sroubll M12x110

(10.9) pruznych podlozek a uzaviratelnych matic.
Pfipevnéte kryt tazné koule. PouZijte kroutici momenty uvedené na strané 1.

(1 036573 SZERELESI UTMUTATO

1.

2.
3.

Csomagolja ki a vonoéhorgot és ellendrizze a tartalmat, 6sszevetve az alkatrészlistaval.
Szlkség esetén tavolitsa el az als6 témitést a vondhorog régzitési pontjairdl.

Szerelje le a hatsé lampakat: 2 csavaranya a feddsapkak mogétt.

Szerelje le a I6kharitot:

Tavolitsa el a 6 csavart alul. (Kombi: 4 csavar).

Téavolitsa el a 4 csavart a bal- és jobboldali kerékiveken.

Tavolitsa el a 3 mianyag nyomégombot a hatsé lampaknal. (Kombi: 1 nyomdgomb és 1
csavar).

Tavolitsa el a I6kharitét és lazitsa meg a rendszamtabla vilagitas csatlakozoit.

Szerelje le a lI6kharitobetétet. A I6kharitdbetétre mar nem lesz sziikség.

Lazitsa meg a hévédd lemezt (2 csavaranya) a rogzitési pontok jobb elérhetésége
érdekében.

Tavolitsa el a ragasztécimkéket az ,A” furatoknal.

Csusztassa a vondéhorogtestet hatrafelé az alvaztartok nyujtott furataiba, ameddig
lehetséges.

Szereljen fel 4 db M10x30-es(10,9) csavart az ,A” furatokhoz.

Huzza fixre a vondhorog testet. Hasznalja az 1. oldalon feltlintetett meghtizé nyomatékokat.
Vagja ki a I6kharitét a 1-es rajz szerint.

. Szerelje vissza az 2 és 3 pontban emlitett 6sszes eltavolitott alkatrészt.
. Szerelje fel a dugaljtarté lemezt a 2. rajzon mutatottak szerint.
. Szerelje fel a vonogémb foglalatat és a dugaljtart6 lemezt a "B* furatokhoz 2 db M12x110-es

(10.9) csavart, lapos alatétgy(riiket és biztositéanyakat hasznalva.

. Huzza fixre a vondgémb foglalatat. Hasznélja az 1. oldalon feltlintetett meghtzo

nyomatékokat.

Oris

Y A C PS

036573 INSTRUKCJA MONTAZU

1.

ok

No

Nalezy rozpakowac statyw holowniczy i sprawdzi¢ jego zawarto$¢, poréwnujac

z wykazem czesci. W razie potrzeby nalezy usung¢ ostone podwozia w okolicy punktow
umocowania ostony bagaznika/podwozia.

Nalezy zdemontowac tylne lampy, 2 nakretki pod kapslami.

Nalezy zdemontowac zderzak:

Usungc¢ 6 $rub z dotu. (Kombi: 4 Sruby).

Usungc 4 $ruby z lewego i prawego nadkola.

Usunac¢ 3 plastikowe przyciski przy tylnych lampach. (Kombi: 1 przycisk i 1 $ruba).

Zdja¢ zderzak i poluzowac tgcza oSwietlenia tablicy rejestracyjne;.

Nalezy zdemontowac¢ wkiadke zderzaka. Nie bedzie ona juz potrzebna.

Poluzowa¢ ptyte termiczng (2 nakretki) w celu zapewnienia lepszego dostepu do punktéw
mocowania.

Nalezy usung¢ tasme ochronng z otworéw ,A”.

Blok haka holowniczego nalezy wsungé w podtuzne otwory wspornikéw podwozia i przesung¢
do tytu na ile jest to mozliwe.

Nalezy zamontowac¢ 4 $ruby M10x30 (10,9) do otworow ,A”.

Nalezy umocowa¢ dragzek holowniczy. Nalezy stosowa¢ momenty wyszczegolnione na stronie
Nalezy wykona¢ wyciecie na zderzaku na podstawie rysunku 1.

. Nalezy z powrotem zamontowaé cze$ci wymienione w punkcie 2 i 3.
. Nalezy zamontowa¢ ptyte z gniazdem wtykowym na podstawie rysunku nr 2.
. Nalezy zamontowa¢ oprawke zaczepu kulistego i ptyte z gniazdem wtykowym do otworow ,,

za pomocg 2 srub M 12x110 (10.9), ptaskich podktadek i nakretek zabezpieczajgcych.

. Nalezy przymocowa¢ oprawke zaczepu kulistego. Nalezy stosowaé momenty

wyszczegolnione na stronie 1.

13/13



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13

